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§2.1053 Field Strength of Spurious

3.5 < 43+10log1o(P[Watts]) PASS 25.98 dB at
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2456.000 MHz

§2.1055 Frequency Stability for

3.6 < 2.5 ppm PASS -
§90.213 Temperature & Voltage
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1 General Description
1.1. Applicant

Motorola Mobility LLC
222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.2. Manufacturer
Motorola Mobility LLC

222 W, Merchandise Mart Plaza, Chicago IL 60654 USA

1.3. Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name XT1922-1

FCCID IHDT56XB6

GSM/EGPRS/WCDMA/HSPA/ DC-HSDPA/HSPA+ (16QAM
uplink is not supported)/LTE

EUT supports Radios application WLAN 2.4GHz 802.11b/g/n HT20

Bluetooth v3.0+EDR/ Bluetooth v4.0 LE/

Bluetooth v4.1 LE/Bluetooth v4.2 LE

Conducted: 351859090027917/351859090027925

Radiation: 351859090027230/351859090027248

HW Version DVT1B
fastboot_aljeter_oem_userdebug_8.0.0_OPP27.38_1080_int

IMEI Code

SW Version

cfg-test-keys
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are two types of EUT sample 1 and sample 2, the differences between two samples are only
for SIM slot, the sample 1 is dual SIM slot, the sample 2 is single SIM slot. According to the
difference, we chose sample 1 to evaluate for full test.
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1.4. Product Specification of Equipment Under Test

Product Specification subjective to this standard

LTE Band 26 : 814.7 ~ 823.3 MHz
LTE Band 26 : 859.7 ~ 868.3 MHz

Tx Frequency
Rx Frequency

Bandwidth 1.4MHz / 3MHz / 5MHz / 10MHz / 15MHz
Maximum Output Power to Antenna (23.30 dBm
Antenna Type LDS Antenna

QPSK / 16QAM
Remark: This test report recorded only product characteristics and test results of PCS Licensed
Transmitter Held to Ear (PCE).

Type of Modulation

1.5. Modification of EUT

No modifications are made to the EUT during all test items.

1.6. Maximum Frequency Tolerance, Emission Designator and
Conducted Power
Frequency Maximum
Type of Emission
FCC Rule System BW Tolerance Conducted
Modulation Designator
(ppm) power(W)
Part 90S LTE Band 26 QPSK 1.4 MHz - 1M09G7D 0.2138
Part 90S LTE Band 26 16QAM 1.4 MHz - 1M10W7D 0.1730
Part 90S LTE Band 26 QPSK 3 MHz - 2M72G7D 0.2023
Part 90S LTE Band 26 16QAM 3 MHz - 2M75W7D 0.1637
Part 90S LTE Band 26 QPSK 5 MHz - 4M52G7D 0.2118
Part 90S LTE Band 26 16QAM 5 MHz - 4M50W7D 0.1607
Part 90S LTE Band 26 QPSK 10 MHz 0.0117 8M97G7D 0.2080
Part 90S LTE Band 26 16QAM 10 MHz - 8M97W7D 0.1449
Part 90S LTE Band 26 QPSK 15 MHz - 13M5G7D 0.2128
Part 90S LTE Band 26 16QAM 15 MHz - 13M4W7D 0.1592

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCC ID : IHDT56XB6

Page Number

16 of 24

Report Issued Date : Feb. 01, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPOATON LAB. FCC RF TeSt Report Report No. : FW7D0507-01

1.7. Testing Site

Sporton International (Kunshan) Inc. is accredited to 1ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600155-0) and the FCC designation No. is CN5013.

Test Site Sporton International (Kunshan) Inc.

No.3-2 Ping-Xiang Rd, Kunshan Development Zone Kunshan City Jiangsu

Province 215335 China
Test Site Location
TEL : +86-512-57900158

FAX : +86-512-57900958

Sporton Site No. FCC Test Firm Registration No.
THO1-KS 03CHO03-KS 630927

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.

1.8. Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

’ FCC 47 CFR Part 2, 90

¢ ANSI/TIA-603-E

U FCC KDB 971168 D01 Power Meas. License Digital Systems v03

¢ FCC KDB 971168 D02 Misc Rev Approv License Devices v02r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.
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1.9. Specification of Accessory

Specification of Accessory

AC Adapter 1(US)

Brand Name

Motorola (Salom) Model Name |SC-22 SPN5970A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(EU)

Brand Name

Motorola (Salom) [Model Name|SC-23 SPN5971A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(UK)

Brand Name

Motorola (Salom) [Model Name|SC-24 SPN5972A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(IN)

Brand Name

Motorola (Salom) [Model Name|SC-25 SPN5973A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(AU)

Brand Name

Motorola (Salom) [Model Name|SC-26 SPN5974A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(AR)

Brand Name

Motorola (Salom) Model Name |SC-27 SPN5975A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(BR)

Brand Name

Motorola (Salom) [Model Name|SC-28 SPN5976A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 1(BR)

Brand Name

Motorola (Salom) [Model Name|SC-28 SPN5997A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 2(US)

Brand Name

Motorola (Chenyang)  |Model Name|SC-22 SPN5993A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 2(EU)

Brand Name

Motorola (Chenyang) Model Name|SC-23 SPN5989A

Power Rating

I/P: 100-240 Vac, 500mA,
or 12Vdc,1200mA

O/P: 5Vdc,3000mA or 9Vdc,1600mA

AC Adapter 2(UK)

Brand Name

Motorola (Chenyang) Model Name |SC-24 SPN5990A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 2(IN)

Brand Name

Motorola (Chenyang) |Mode| Name|SC—25 SPN5991A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

AC Adapter 2(AU)

Brand Name

Motorola (Chenyang)  |Model Name|SC-26 SPN5988A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA
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AC Adapter 2(AR)

Brand Name

Motorola (Chenyang) |Mode| Name |SC-27 SPN5992A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or 9Vdc,1600mA
or 12Vdc,1200mA

Batt Brand Name |Lenovo (SCUD) Model Name |BL270
atte
v Power Rating |3.85/4.4Vdc,4000mAh Type Li-ion
Brand Name |Motorola(NEW LEADER) |Model Name |[NLD-EM307E-02SF
Earphone
Signal Line 1.2 meter, non-shielded cable, without ferrite core
Brand Name |Motorola (Saibao) |Mode| Name |SLQ-A077A
USB Cable

Signal Line

1.0 meter, shielded cable, without ferrite core

Sporton International (Kunshan) Inc.
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Test Configuration of Equipment Under Test
21 Test Mode

During all testing, EUT is in link mode with base station emulator at maximum power level. The spurious
emission measurements were carried out in semi-anechoic chamber with 3-meter test range, and EUT
is rotated on three test planes to find out the worst emission.

Frequency range investigated for radiated emission is 30 MHz to 10th harmonic.

Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
1.4 3 5 10 | 15 | 20 QPSK 16QAM 1 Half | Full L M| H
Max. Output
26 v v v v v - v v v v v v v v
Power
26dB and 99%
i 26 v v v v v - v v v v v v
Bandwidth
Emission masks
In-band 26 v v v v v - v v v v v v
emissions

Emission masks

26 \'% v v v v - v v v v v v
Out of band
emissions
Frequ?-ncy 26 v - v \'% \'%
Stability
Radiated
Spurious 26 v - v v v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious
Note emission test under different BW/RB size/offset and modulations in exploratory test. Subsequently,
only the worst case emissions are reported.
4. LTE Band26 transmit frequency for part22 rule is 824MHz-849MHz, for part90 rule is
814MHz-824MHz. ERP over 15MHz bandwidth complies the ERP limit line of part22 rule, therefore
ERP of the partial frequency spectrum which falls within part 22 also complies.
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2.2 Connection Diagram of Test System

120 Vac / 60 Hz
EUT(Adapter)

EUT(USB Cable)

Dipole Antenna

(}‘))

EUT(Earphone)

=

[l [
LTE Base Station

2.3 Support Unit used in test configuration and system

Item |[Equipment Trade Name |Model No. [FCC ID (Data Cable Power Cord
1. |System Simulator [Anritsu MT8820C |N/A N/A Unshielded, 1.8 m
2. |DC Power Supply |GW INSTEK [GPS-3030D|N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss between RF conducted
output port and spectrum analyzer. With the offset compensation, the spectrum analyzer reading level

will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss

The following shows an offset computation example with RF cable loss 4.4dB.

Example :
Offset(dB) = RF cable loss(dB).
= 4.4(dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 26 Channel and Frequency List
BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 26765 - -
1o Frequency 821.5 - -
Channel - 26740 -
19 Frequency - 819 -
Channel 26715 26740 26765
> Frequency 816.5 819 821.5
Channel 26705 26740 26775
> Frequency 815.5 819 822.5
Channel 26697 26740 26783
14 Frequency 814.7 819 823.3
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3 Test Result
3.1 Conducted Output Power Measurement

3.1.1 Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.1.3 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3.  Select lowest, middle, and highest channels for each band and different modulation.
4

Measure and record the power level from the system simulator.

3.1.4 Test Setup

a EUT

System Simulator

3.1.5 Test Result of Conducted Output Power

Please refer to Appendix A.

Sporton International (Kunshan) Inc. Page Number 113 of 24
TEL : +86-512-57900158 Report Issued Date : Feb. 01, 2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XB6 Report Template No.: BU5-FWLTE Version 1.0



e aa. FCC RF Test Report Report No. : FW7D0507-01

3.2 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.2.1 Description of (Occupied) Bandwidth Limitations Measurement

The 99% occupied bandwidth is the width of a frequency band such that, below the lower and above
the upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5%
of the total mean transmitted power.

The emission bandwidth is defined as the width of the signal between two points, located at the 2
sides of the carrier frequency, outside of which all emissions are attenuated at least 26 dB below the

transmitter power.

3.2.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.2.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The 26dB and 99% occupied bandwidth (BW) of the middle channel for the highest RF power

with full RB sizes were measured.

3.24 Test Setup

=

Power Divider
System Simulator
yst L] EUT
(als:

Spectrum Analyzer

3.2.5 Test Result of 99% Occupied Bandwidth and 26dB Bandwidth
Please refer to Appendix A.
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3.3 Emissions Mask Measurement

3.3.1 Description of Emissions Mask Measurement

Equipment used in this licensed to EA or non-EA systems shall comply with the emission mask provisions of FCC
Part 90.691.(a)

(a) Out-of-band emission requirement shall apply only to the “outer” channels included in an EA license and to
spectrum adjacent to interior channels used by incumbent licensees. The emission limits are as follows:

(1) For any frequency removed from the EA licensee's frequency block by up to and including 37.5 kHz, the power of
any emission shall be attenuated below the transmitter power (P) in watts by at least 116 Logm(ﬂﬁﬂ) decibels or 50 + 10

Logw(P) decibels or 80 decibels, whichever is the lesser attenuation, where fis the frequency removed from the center of
the outer channel in the block in kilohertz and where f is greater than 12.5 kHz.

(2) For any frequency removed from the EA licensee's frequency block greater than 375 kHz, the power of any
emission shall be attenuated below the transmitter power (P) in watts by at least 43 + 1DLog1U(F‘) decibels or 80 decibels,

whichever is the lesser attenuation, where f is the frequency removed from the center of the outer channel in the block in
kilohertz and where f is greater than 37.5 kHz.

3.3.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.3.3 Test Procedures

1. The EUT was connected to spectrum analyzer and base station via power divider.

The emissions mask of low and high channels for the highest RF powers were measured.

3. The measured RBW and the VBW set 3 times of RBW are then set in spectrum analyzer, and
the RBW correction factor 10log (1% of OBW/measured RBW)(dB) was compensated, if
required.

4. The test results were shown below plots with a correction offset factor including cable loss,

insertion loss of power divider.
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3.3.4 Test Setup

Power Divider

System Simulator - t’

EUT
Spectrum Analyzer
3.3.5 Test Result (Plots) of Conducted Emissions Mask
Please refer to Appendix A.
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3.4 Emissions Mask — Out Of Band Emissions Measurement

3.4.1 Description of Conducted Emissions Out of band emissions measurement

The power of any emission FCC Part 90.691 (a)(2) on any frequency removed from the assigned
frequency by out of the authorized bandwidth at least 43 + 10 log (P) dB. It is measured by means of a

calibrated spectrum analyzer and scanned from 30 MHz up to a frequency including its 10™ harmonic.

3.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.4.3 Test Procedures

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
The middle channel for the highest RF power within the transmitting frequency was measured.
4. The conducted spurious emission for the whole frequency range was taken.
Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7.  The limit line is derived from 43 + 10log(P)dB below the transmitter power P(Watts)
= P(W)- [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.4.4 Test Setup

Power Divider

System Simulator - O

_ EUT
LI
Spectrum Analyzer
3.4.5 Test Result (Plots) of Conducted Emission
Please refer to Appendix A.
Sporton International (Kunshan) Inc. Page Number 1 18 of 24
TEL : +86-512-57900158 Report Issued Date : Feb. 01, 2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XB6 Report Template No.: BU5-FWLTE Version 1.0



e aa. FCC RF Test Report Report No. : FW7D0507-01

3.5 Field Strength of Spurious Radiation Measurement

3.5.1 Description of Field Strength of Spurious Radiated Measurement

The radiated spurious emission was measured by substitution method according to ANSI/TIA-603-E.

The power of any emission FCC Part 90.691 on any frequency removed from the assigned frequency

by more than 250 percent of the authorized bandwidth at least 43 + 10 log (P) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least 43+10logo(P[Watts]) dB. The spectrum is

scanned from 30 MHz up to a frequency including its 10th harmonic.

3.5.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.5.3 Test Procedures

1.

The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for

frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.
The table was rotated 360 degrees to determine the position of the highest spurious emission.
4.  The height of the receiving antenna is varied between one meter and four meters to search the
maximum spurious emission for both horizontal and vertical polarizations.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, Sweep =
500ms, Taking the record of maximum spurious emission.
6. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
7.  Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
8.  Taking the record of output power at antenna port.
9. Repeat step 7 to step 8 for another polarization.
10. EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
11. ERP (dBm)=EIRP - 2.15
12. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
13. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)
=-13dBm.
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3.5.4 Test Setup

For radiated test from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

o O':}
-

System Simulator Spectrum Analyzer | Receiver

For radiated test above 1GHz

RX Antenna
s — -
Ant. Teed
1-4m
I [T} ol — im —_—
"f"l ] I
i
1.5m E
o e
Metal Full Soldered Ground Plane
= =
_ Spectrum Analyzer f Receiver
Syatem Simulytor
3.5.5 Test Result of Field Strength of Spurious Radiated
Please refer to Appendix B.
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3.6 Frequency Stability Measurement

3.6.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of
primary supply voltage to ensure that the fundamental emission stays within the authorized frequency
block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of
the center frequency according to FCC Part 90.213.

3.6.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

3.6.3 Test Procedures for Temperature Variation

1.  The EUT was set up in the thermal chamber and connected with the base station.

2. With power OFF, the temperature was decreased to -30°C and the EUT was stabilized for three
hours. Power was applied and the maximum change in frequency was recorded within one
minute.

3.  With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.6.4 Test Procedures for Voltage Variation

1.  The EUT was placed in a temperature chamber at 20+5° C and connected with the base
station.

2.  The power supply voltage to the EUT was varied from BEP to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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3.6.5 Test Setup

System Simulator

Thermal Chamber

3.6.6 Test Result of Temperature Variation

Please refer to Appendix A.
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FCC RF Test Report

Report No. : FW7D0507-01

4 List of Measuring Equipment

. L. Calibration
Instrument Manufacturer | Model No. | Serial No. |Characteristics Date Test Date Due Date Remark
Spectrum Dec. 30, 2017~ Conducted
R&S FSV40 101040 | 10Hz~40GHz |Aug. 08, 2017 Aug. 07, 2018
Analyzer z i Jan. 15, 2018 | 9 (THO1-KS)
Radio
communication|  Anritsu MT8820C |6201300652 | 2C/3C/LTE_full| A 1o 08, 2017| P8¢ 30 2017~ 5 g 07, 201g | Conducted
anal band Jan. 15, 2018 (THO1-KS)
yzer
Thermal HZ01401144 Dec. 30, 2017~ Conducted
erma Hongzhan LP-150U -40~+150°C | Apr. 18,2017 | oC Apr. 17,2018 | ~onauee
Chamber 0 Jan. 15, 2018 (THO1-KS)
EXA Spect MY5515024 Radiati
PECIUM | Keysight N9010A 10Hz~44GHz | Apr. 18,2017 | Jan. 31, 2018 | Apr. 17,2018 | oo anon
Analyzer 4 (03CHO03-KS)
Bilog Antenna TeseQ CBL6112D | 35406 | 25MHz~2GHz | Apr. 22, 2017 | Jan. 31,2018 | Apr. 21, 2018 | _adiation
J pr- 24, o pr- 21, (03CH03-KS)
BBHA9120 Radiati
Horn Antenna | Schwarzbeck 9120D-1356 | 1GHz~18GHz | Apr. 22, 2017 | Jan. 31,2018 | Apr. 21,2018 | _~coraton
D (03CHO3-KS)
Amplifier com-power | PA-103A | 1e10e9 | MHZT1000MH | e 2017 | an. 31,2018 | Apr. 17, 2018 | REdiation
2/32dB (03CHO3-KS)
Amplifier Agilent 84498 |3008A02370| 1GHz~26.5GHz | Oct. 12,2017 | Jan. 31,2018 | Oct. 11, 2018 | ediation
Tl I Viad . VA . y . , . ’
P g (03CHO3-KS)
AC Power Radiation
Chroma 61601 |F104090004 N/A NCR Jan. 31, 2018 NCR
Source (03CHO3-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR Jan. 31, 2018 NCR Radiation
9 o (03CHO3-KS)
AntennaMast |  ChamPro | EM 1000-A | 060762-A | 1 m~4m NCR Jan. 31, 2018 NCR Radiation
(03CHO3-KS)
NCR: No Calibration Required
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5 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.8dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1GHz ~ 18GHz)
Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power (Average power)

LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
15 1 0 23.10
15 1 37 23.28
15 1 74 23.22
15 36 0 QPSK 22.40
15 36 20 22.31
15 36 39 22.36
15 75 0 22.36
15 1 0 21.74 ) )
15 1 37 22.02
15 1 74 21.91
15 36 0 16-QAM 21.26
15 36 20 21.33
15 36 39 21.28
15 75 0 21.38
10 1 0 22.94
10 1 25 23.18
10 1 49 23.03
10 25 0 QPSK 2213
10 25 12 22.07
10 25 25 22.04
10 50 0 2211
= ; 0 ) 21.55 _
10 1 25 21.61
10 1 49 21.49
10 25 0 16-QAM 21.09
10 25 12 21.09
10 25 25 21.05
10 50 0 21.12
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest

5 1 0 22.87 22.55 23.1
5 1 12 22.86 23.08 23.26
5 1 24 22.64 22.82 22.9
5 12 0 QPSK 22.08 21.97 2212
5 12 7 22.03 2212 22.03
5 12 13 22.06 22.05 22.01
5 25 0 22.04 22.09 21.98
5 1 0 21.48 21.51 22.06
5 1 12 21.6 21.69 21.8
5 1 24 21.31 22.01 21.45
5 12 0 16-QAM 20.93 20.94 21.16
5 12 7 21.04 21.08 20.97
5 12 13 21.21 20.97 20.71
5 25 0 21.17 20.82 20.93
3 1 0 22.9 22.86 23.04
3 1 8 22.99 23.06 22.82
3 1 14 22.78 23 22.86
3 8 0 QPSK 22.05 22.07 22.21
3 8 4 21.99 22 22.03
3 8 7 22.01 22.05 22.09
3 15 0 22.03 22.05 22.20
3 1 0 21.5 21.87 21.98
3 1 8 21.78 22.14 21.85
3 1 14 21.42 21.91 21.56
3 8 0 16-QAM 20.84 21.04 21.12
3 8 4 20.76 21.01 20.84
3 8 7 211 21.02 20.90
3 15 0 20.98 20.98 20.70
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LTE Band 26 Maximum Average Power [dBm]

BW [MHz] | RB Size | RB Offset | Mod Lowest Middle Highest
1.4 1 0 22.98 22.78 23.13
1.4 1 3 23.12 22.84 23.03
1.4 1 5 23.03 22.77 22.81
1.4 3 0 QPSK 23.05 23.04 23.21
1.4 3 1 233 23.18 23.15
1.4 3 3 23.1 23.09 23.02
1.4 6 0 22.07 22.07 2217
1.4 1 0 22.21 21.59 22.31
14 1 3 22.31 21.55 22.2
14 1 5 22.23 21.54 21.73
14 3 0 16-QAM 22.2 21.97 22.06
14 3 1 22.26 22.01 22.01
14 3 3 22.38 22.03 21.96
14 6 0 20.87 20.88 20.98
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26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.27 1.3 3.03 3 4.9 4.93 - - 14.45 | 14.36 -
Middle CH 1.3 1.26 3.05 299 | 494 497 9.75 9.69 - - -
Highest CH 1.26 1.29 3. 3.02 | 492 4.99 - - - - -
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LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum t"? pectrum l"%‘
Ref Level 24.30 cbm  Offset 430 b = RBW 30 khz RefLavel 24.30 dbm  Offset OB = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 MI[1] 15.63 dBm)| 20 M‘U'J’l 13.97 dBm
N X 815.19290 MHz 13 815.08040 Mz
100 [ M NN A 26.00 dB 104 P AR Varis ety N AT n 26.00 dB
N Bw \ 1.272700000 MHZz N i Bw \ 1.297900000 MHz
o Qfactor |\ 640.5 o dB Qfactor 628.0
) ’Jf"
-10d -10 di :
20 df / 20 di L
k AT T Y - - f,
N PV ARV U wd i I R S A
i S AT e A
-30 A ad’d v
40 df 40 d
-50 -50
-60 df 60 df
70 d 70 di
CF B14.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 815.1323 MHz 15.63 dsm ndB_down 1.2727 MHz ML E15.0B04 MHz 13.97 dBm ndB_down 1.2979 MHz
TL 1 814.0622 MHz -10.54 dam nd8 26.00 dB T1 L £14.0622 MHz -11.95 dam nd8 26.00 dB
T2 1 815.335 MHz -10.17 dém Q factor 640.5 T2 1 815.3601 MHz -12.03 dém Q factor 628.0
(S I 4 - L JL 4
Date: 1.JAN.2018 14.15.45 Date: 1.JAN.2016 14:28:35
ectrum t"? pectrum l"%‘
Ref Level 24.30 cbm  Offset 430 b = RBW 30 khz RefLavel 24.30 dbm  Offset OB = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 ML 20 14.37 dBm
e ~ N
10d I Vo 26.00 dB| 10 di SO N Ta v \ 26.
N i Bw 1.297900000 MHZz N i Y 1.261500000 MHZ|
o ; Q factor 631.3 o dB Qfactor & 649.3
v f N
1 2 T =
-10d + 10 d y T
-20 d e - v iAW A
oA S P v N
] \ VWAL
40 df 40 d
=0 -50
-60 df 60 df
-70 df 70 df
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 810.3245 MHz 14.94 dBm ndB_down 1.2970 MHz ML 101455 MHz 14,37 dBm ndB_down L2615 MHz
TL 1 818.3455 MHz -11.09 dam nd8 26.00 dB T1 L 5163646 MHz -11.60 dam nd8 26.00 dB
T2 1 919.6434 MHz -11.26 d8m Q factor 631.3 T2 1 819.6462 MHz -11.68 d8m Q factor 649.3
L I 4 - [S JL 4
Date’ 1.JAN.2018 14:21.00 DCate: 1.JAN 2018 14:2613

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

i i
(@ [
Ref Level 24.30 dbm  Offset 430 0b @ RBW 30 khz RefLevel 24.30 dbm  Offset OB @ RBW 30 kiHz
jo ALt 30d8 8SWT 63.2 ps @ VBW 100 kHz Mode Auto FFT b ALt 30 de SWT 63.2 ys @ VBW 100 kHz Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
o0 dBm 20 MiL1] 13.06 dBm)
822.97270 MHz 822.98670 MHZ
10 d 26.00 dB 10 df m-n/‘! AT P p OB 26.00 dB
; 1.264300000 MHz ; | B \ 1.286700000 MHz
o Qfactor 650.9) o da y Qfactor | 639.6
\e / \ro
10 df T 10 db T('
Ji N P N
-20 df — 7 - - \
RPN e S P A R
A e v
a0
40 40 de
S0 -50
60 df &0 d
70 df 70 d
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.3 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 822.9727 MHz 15.34 dBm nd@ down 1.2643 MHz ML £22.9867 MHz 13.66 dBm nd@ down 1.2867 MHz
T fy 822.6622 MHz -10.85 dam nds 26.00 dB T L 822,6594 MHz -12.17 dam nds 26,00 da
T2 1 923.9266 MHz -10.64 dBm Q factor 650.9 T2 1 £23.9462 MHz -11.87 dém Q factor 639.6
— — ——
L L J L L J
Date: 1. JAN.2018 14:21:23 Date: 1.JAN.2018 14:29:37
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pectrum i pectrum =
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att SWT 12z @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1[1] 16.21 dBm) 20 Maf1l 16.30 dBm)|
. =N 815.32620 MHz - _ X 81613540 MHZ,
10d T e R 26.00 dB| 10 di Jop A e P e BT 26.00 dB|
; / Bu 2.027000000 MHz N I Bu 3.003000000 MHz
0 s Q factor 269.4 0 de / Q factor 271.8
/ +f
1 I
] d i
10 d i -10 7
20 ¢ I d A
-20 -20 = ===
! B = = 4o v T
g I < LA
30 d - 30 df
40 d 40d
50 50
-60 df 60 df
70 d 70 d
CF 15,5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 815.3262 MHz 16.21 dBm nd@ down 3.027 MHz M1 816.1354 MHz 16.30 dBm nd@ down 2,003 MHZ
T1 1 913.9895 MHz -10.15 dBm nd8 26.00 dB T1 L £14,0015 MHz -9.60 dBm nd8 26,00 d8
T2 1 817.0165 MHz -9.86 dBm Q factor 269.4 T2 1 817.0045 MHz -9.97 dBm Q factor 271.8
(S I 4 - L JL 4
Date: 1. JAN.2018 14:30.42 Date: 1.JAN.2018 14:31:57
ectrum i pectrum =
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 20 1 MI[1] 15.94 dBm
N 819, - " 818.61040 MHZ,
10 ¢ A o i 26.00 dB| 10 di i Bl O B 26.00 dB|
- " 3.050900000 MHZ| - { Bwe 2.991000000 MHZ|
0 Q factor 268.6) 0 de i Q factor 273.7
T
-10 d -10 df ¥
/
-20 df = e oL o,
B N = T = S
M ——— Y
-30 df
40 d 40d
50 50
-60 df 60 df
70 d 70 d
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 819.5634 MHz 15.96 dBm nd@ down 3.0509 MH2 M1 B81B.6104 MHz 15.94 dBm nd@ down 2,991 MHZ
T1 1 817.4655 MHz -10.22 dBm nd8 26.00 dB T1 L £17.5015 MHz -9.70 dBm nd8 26,00 d8
T2 1 820.5165 MHz -10.39 dém Q factor 268.6 T2 1 B820.4925 MHz -10.13 dém Q factor 2
L I 4 - [S JL 4
Date’ 1.JAN.2018 14:31.03 Date: 1.JAN 2018 14:3220
ectrum i pectrum =
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1l 16.43 dBm)| 20 ™11
X~ 822.79970 MHz X
Y N T e A~ ,. - ~
s N I s nae” Y 26.00 dB| 10 di Pl Vil o IV St e T | S Vo 26.00 dB|
- " Bwe \ 3.003000000 MHz| - / Bwe 3.015000000 MHZ|
o / Q factor \ 274.0) 0 dB Q factor 272.4
T4 tz if
10 df 7 . -10d f -
/ \ / \
/ \ |
i SV RN g N -
-30 df
40 d 40d
=0 50
-60 df 60 df
70 d 70 d
CF 8225 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 822.7997 MHz 16.43 dBm nd@ down 3.003 MHz M1 821.2233 MHz 15.53 dBm nd@ down 2015 MHZ
T1 1 820.9835 MHz -9.56 dBm nd8 26.00 dB T1 L £20.9835 MHz -10.40 dBm nd8 26,00 d8
T2 1 823.9865 MHz -9.51 dBm Q factor 274.0 T2 1 B823.99B5 MHz -10.81 dém Q factor 272.4
- — —
L L J L L J
Date’ 1.JAN.2018 14:31.29 Date: 1.JAN 2018 14:32.42
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LTE Band 26

pectrum = pectrum &
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o At 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M1L1] V.37 dBm| 20 12.71 dBm
817.10900 MHz 817.45900 MHZ,
16 LW, A !\,mw.m\rwﬂ\ 26.00 dB 10 d y prcrrirloe ol g 26.00 dB
N Bw 4.895000000 MHZz N f 4.925000000 MHz|
o q factor 166.9) o dB ] 166.0
10 d L\ 104 1y
20d A - 20 di e i
proart e b VA ST e e
L g PAY s
"0 s - any,
40 d 40d
=0 50
-60 df 60 df
70 d 70 d
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function Function Result I Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 817.109 MHz 14.37 dBm ndB down 4.895 MH2 M1 B17.450 MHz 12.71 dBm nd@ down 4,925 MHZ
T 1 814.042 MHz -11.59 dam nd8 26.00 dB T1 L £14.022 MHz -13.44 dm nd8 26,00 d8
T2 1 818.938 MHz -11.73 dém Q factor 166.9 T2 1 B1B.948 MHz -12.91 dém Q factor 166.0
L I J - \ )i J
Date: 1.JAN.2018 14:37.21 Date: 1.JAN.2018 14:38.46
ectrum s pectrum &
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 14.50 dBm)| 20 MI[1] 13.19 dBm
§19.23000 MHz 817.81100 MHZ,
w04 SN v 26.00 dB 10 d Y PP WV N N 26.00 dB
il 4.935000000 MHz| f Bwe 4.965000000 MHZ|
o Q factor 166.0) 0 dB | Q factor 164.7
/ 7
/ &
it 10d g 2
! 4
\ -20 di / \
N p vl TV 5
Mo , B A Lo s A
T sud 7
40 d 40d
=0 50
-60 df 60 df
70 d 70 d
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 815.23 MHz 14.50 dBm nd@ down 4.935 MHz M1 1 B17.B11 MHz 13.19 dBm nd@ down 4,965 MHZ
T1 1 816.502 MHz -11.72 dm nd8 26.00 dB T1 L £16.532 MHz -13.12 dbm nd8 26,00 d8
T2 1 821.438 MHz -11.82 dém Q factor 166.0 T2 1 B21.498 MHz -12.53 dém Q factor 164.7
L I 4 - [S JL 4
Date’ 1.JAN.2018 143745 Date: 1.JAN 2018 14:38.07
= ¥
Ref Level 24.30 dbm  Offset 430 b @ RBW 100 kz ReflLevel 24.30 dbm  Offset 4,30 OB & RBW 100 Kz,
o att 30d8 SWT  19ps @ VBW 300kHz  Mode Auta FFT o att SWT  19ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
o0 MiL1] 15.55 dBm) 20 _ MiL1] 13.21 dBm)
T 821.80000 MHz L 821.62000 MHZ
10d - Al S IO 26.00 dB| 104 EWEN INLUU=EW 1§ 26.00 dB|
N r Bw \ 4.915000000 MHz N )' 4.985000000 MHZ|
o | Q factor 167.2] o d J Q factor \ 164.8
10 d - v
/ \
o S Ly
™ = \
M Al
o a AN R
40 40 de
S0 -50
-60 o -e0d
70 df =70 d
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T B21.8 MHz 15.55 dam nd@ down 4.915 MHz ML B21.62 MHz 13.21 dBm nd@ down 4.985 MHz
T fy 819.052 MHz -10.43 dam nds 26.00 dB T L £19.017 MHz -12.60 dam nds 26,00 da
T2 1 §23.968 MHz -10.23 dBm Q factor 167.2 T2 1 £23.998 MHz -12.62 dBm Q factor 164.9
— — e
L L J L L J
Date: 1. JAN.2018 14:38.16 Date: 1.JAN.2018 14:39:37
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SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26

Middle Channel / 10MHz /| QPSK

Middle Channel / 10MHz / 16QAM

Date: 1.JAN.2018 14.44.14

Spectrum i Spectrum =
Ref Level 24.30 cbm  Offsat 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 M1l 16.65 dBm)| 20 MI[1] 15.72 dBm
- , R N 821.2780 MHz N X 818.4610 MHz
10d o vl M k. it T ) "y 26.00 dB| 10 di A AV, et AN SOy TN VRL VN 26.00 dB|
h i Bw \ 9.750000000 MHZ - ! Bw 1 9.690000000 MHZ|
o dB / Q factor \ 84.2] 0 dB / Q factor “ 84.5
4 ¥ 4 \
-10 d@m ? -10 dam K
[ \ /
J | {
-20 dBm - . - -20 dém e L
NP e ~ S e i
PP QU Y L
o . ] i SN
3BT R Lt
40 dBm 40 dem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 821.278 MHz 16.65 dam nd8 down 9.75 MHz ML B1E.451 MHZ 15.72 dam nd8 down 9.60 WHZ
T1 1 814.105 MHz -9.35 dBm nd8 26.00 dB T1 L £14.205 MHz -9.32 dBm nd8 26,00 d8
T2 1 823.855 MHz -9.80 dBm Q factor B84.2 T2 1 B23.B95 MHz -10.69 dBm Q factor 84.5
. I 4 ‘ L JL 4 ‘

Cate: 1.JAN.2018 14:46.06

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Date: 1.JAN.2018 145022

Spectrum [ Spectrum | [=
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dé & RBW 300 kHz
o Att 30de SWT 12.6us @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 126 s @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 - ™Il 14.26 dBm| 2 T ™Il 13,09 dBm|
T 818.0530 MHz a1 ) MHz
10d e N B 26.00 dB 10 o NPT, LYIOR N TR 26.00 dB
- f Buw § 14446000000 MHz| N Buw A 14.356000000 MHz
f | / 1
o de Q factor 56.6) o dB Q factor 57.0
] 1
10 dBm 7 , -10 dBm f “’
! \ / L
20 dom '\ -20 dém — .
B oot L o
N P e e
-30 dam, WA -30 dBm— —
P gy
/ r
4pTem AQ-HBm
50 dBm £50 dem
-60 B -60 dBm
-70 dBm -70 dBm
CF B21.5 MHz 1001 pts Span 90.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
ype | Ref | Trc -value -value unction unction Resul ype | Ref | Tre -value -value unction unction Resul
T Ref | Ti X-val ¥-val Functi Function Result T Ref | T X-val ¥-val Functi Function Result
M1 1 818.053 MHz 14.26 dBm nd@ down 14.446 MHz M1 1 B1B.473 MHZ 13.83 dBm nd@ down 14,356 MHz
TL 1 814.337 MHz -11.75 dém ndd 26.00 dB T1 L B14.247 MHz -11.83 dém ndd 26.00 dB
T2 1 828.783 MHz -11.54 dam qQ factor 56.6 T2 1 B28.503 MHz -11.99 dam qQ factor 57.0
L JL J JL J

DCate: 1.JAN.2018 14:49:55
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e aa. FCC RF Test Report Report No. : FW7D0507-01

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK [16QAM| QPSK [16QAM| QPSK |16QAM| QPSK [16QAM| QPSK |16QAM
Lowest CH 1.09 1.09 2.72 273 | 4.49 4.48 - - 13.46 | 134 - -
Middle CH 1.09 1.1 2.7 272 | 447 4.46 8.97 8.97 - - - -
Highest CH 1.09 1.09 2.72 275 | 452 4.5 - - - - - -
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e aa. FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26

Lowest Channel / 1.4MHz /| QPSK

Lowest Channel / 1.4MHz / 16QAM

Cate: 1 JAN.2018 14:28.26

Spectrum pectrum
Ref Level 24.30 cbm  Offset 430 b = RBW 30 khz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 A M1[1] 32 dBm) 20 | M‘[H 14.04 dBm)|
814.70280 MHz : 815.07200 MHZ,
10 di £ Pt [\ g i 1090900091 MHz 104 N AN e P O"Wﬁ"”"\'"l LEREUDEILA
i i
0 ; 0 d8 1
10d L \‘ 10 d
>y - 20 d - S
S o R L AR AN I R
30 de =
40 d 40d
50 50
-60 df 60 df
70 d 70 d
CF 814.7 MHz 1001 pts Span 2.8 MHz CF 814.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 814.7028 MHz 15.32 dam ML L B15.072 MHz 14,04 dBm
T 1 814.15175 MHz 7.05 dam Oce Bw 1.090305051 MHz TL L 814.15734 MHz 7.31 dBm Oce Bw 1.090909091 MHz
T2 1 815.24266 MHz 8.52 dam T2 1 815.24825 MHz 6.35 dam
L it ] L ) ] L]
Date’ 1.JAN.2018 1411836

Middle Channel / 1.4MHz / QPSK Middle Channel / 1.4MHz

/ 16QAM

Cate: 1.JAN.2018 14:28.52

pectrum 3 pectrum 2
Ref Level 24.30 cbm  Offset 430 b = RBW 30 khz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 M1[1] 14.72 dBm) 20 M1[1] 14.23 dBm)
N'J" 818.68670 MHz T £19.14270 MHZ,
100 B Pt el IVl --n.mf‘d‘;m,\,wm\ 1.093706294 MHz| 10 di PO WA RN EVAVASN . o P 1.096503497 MHz
i T
] b 0 das
/.f J ‘\.\
10 df 7 N -10 \
/ - \
-20 d . .
| A Ve - RTasy WL - s
30 d e
40 d 40d
50 50
-60 df 60 df
-70 df 70 df
CF 819.0 MHz 1001 pts Span 2.8 MHz CF 819.0 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.6857 MHZ 14.72 dBm ML 19,1427 MHz 14,23 dam
T 1 818.44395 MHz 7.90 dBm Oce Bw 1.093706294 MHz TL L 81B.45455 MHz 6.31 dBm Oce Bw 1.096503497 MHz
T2 1 819.54266 MHz 7.70 dam T2 1 819.55108 MHz 6.29 dam
L U J L JU J L]
Date’ 1.JAN.2018 14:2051

Highest Channel / 1.4MHz /| QPSK Highest Channel / 1.4MHz / 16QAM

Cate: 1.JAN.2018 14:29:24

rum = pectrum =
Ref Level 24.30 dém  Offset 430 db & RBW 30 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30de SWT 632 ps @ YBW 100 khz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 N M1[1] 5.21 dBm)| 20 | . M1[1] 13.60 dBm)|
X 823.16570 MHz 1 820.268880 MHz
104 i P PPV e B ™ 1.090909091 MHz, 104 e rn P P «\m,{\wm\'\m-(" 1.090909091 MHZ|
| 7
o 0 e { -
N ]
10 ~ N 10 7
/ \ / \
-20d = -20 di e
N ki i VAV B WAV
o Aty ~
-30 d 4 dEm =
40 df 40 di
50 50
50 df &0 d
70 df -70 di
CF 823.3 MHz 1001 pts Span 2.8 MHz CF 823.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.1657 MHz 15.21 dBm ML £623.2686 MHz 13.60 dBm
TL 1 822.75175 MHz 8.35 dBm oce Bw 1.090909091 MHz T1 1 822.75734 MHz 7.48 dam oce Bw 1.090909091 MHZ
T2 1 923.94266 MHz .55 dbm T2 1 523.84625 MHz 7.25 dém
L I ) - L I ) L
Date: 1.JAN.2018 14.21.13
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e aa. FCC RF Test Report Report No. : FW7D0507-01

LTE Band 26
Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

pectrum s pectrum &
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz Mode Auto FFT o Att SWT  19ps @ VBW 300kHz Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
20 W11 16.24 dBm)| 20 PTCETEY] 15.94 dBm
B ] .S . 816.04550 MHz A . 815.97350 MHZ,
w04 o [ e B T 2.721276721 MHz 10 4 Pt g A 2.733266733 MHZ
/ \ \
o 0 dés - T
7 | \
/ \
10 d -10d
/ / \
20 i 20d \ A
S S = e~ [~ ok
- h SN o .
-30 df -30 de
40 d 40d
50 50
-60 df 60 df
70 d 70 d
CF 15,5 MHz 1001 pts Span 6.0 MHz CF 815.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 816.0455 MHz 16.24 dam ML 815,973 MHz 15.94 dam
T1 1 814.13936 MHz 9.42 dBm Oce Bw 2721278721 MHz T1 L 814,13337 MHz 8.62 dBm Oce Bw 2.733266733 MHz
T2 1 81696064 MHz 9.80 dam T2 1 816.86663 MHz 9.71 dom
L L J L L J

Date: 1.JAN.2018 14:30.26 Cate: 1.JAN.2018 14:31:47

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum s pectrum &
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 17.12 dBm) 20 ITEN] 16.23 dBm)
N 819.60540 MHz P o A 819.66530 Mz
10d 2 2.703296703 MHz 10 4 e AT A ala 2.721278721 MHZ
f / \
o + iy 0 o8 —
/ \ /
10 ¢ / . 10 d
j Y
\
R e 8 TV
R i
40 d 40d
=0 50
-60 df 60 df
70 d 70 d
CF 819.0 MHz 1001 pts Span 6.0 MHz CF 819.0 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 819.6054 MHz 17.12 dam ML 19,6653 MHz 16.23 dam
T1 1 817.65135 MHz 9.46 dBm Oce Bw 2.703296703 MHz T1 L 817.63936 MHz 10.00 dBm Oce Bw 2.721278721 MHz
T2 1 820.35465 MHz 10.51 dam T2 1 820.36064 MHz 9.86 dam
L L J L L J

Date: 1.JAN.2018 14:30.54 DCate: 1.JAN.2018 14:3211

Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

o
[= [=
Ref Level 24.30 GBm  Offset 4,30 o & RBW 100 kHz RefLevel 24,30 Bm  Offset 4.30 0B & RBW 100 kHz
fo Att 30d8 SWT 19 ps @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 19 ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 17.72 dBm| 20 mili] 15.78 dBm|
PN M1 823.50100 MHz 821.51700 MHz
10d B VBT 2727272727 MHz, 104 R i Vi Lasmatih - B : el 2.745254745 MHZ]
! \ /
o + 0 e .
/ | /
/ \ i
10 d f - 10 di
J ‘ /
20 d Tl LS = = -20d — o
e — P Y N R
y e
-a0d -0 d
40 df 40 di
50 50
-60 d -60 d
70 d -70 d
CF 822.5 MHz 1001 pts Span 6.0 MHz CF 822.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 823.501 MHz 17.72 dém ML 521,517 MHz 15.78 dém
T1 1 821.13936 MHz 11.00 d8m oce Bw 2.727272727 MHZ T1 1 821.13936 MHz 9.51 dBm oce Bw 2.745254745 MHZ
T2 1 92386663 MHz 9.22 dbm T2 1 823.88462 MHz 8.73 dbm
— — — —
L L J L JL J

Date: 1.JAN.2018 14:31.20

Cate: 1.JAN.2018 14:32:33
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e aa. FCC RF Test Report Report No. : FW7D0507-01

LTE Band 26

Lowest Channel / 5SMHz / QPSK Lowest Channel / 5SMHz / 16QAM
(Spectrum | = (Spectrum | (=

Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz

o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 15.06 dBm) 20 M1 13.75 dBm)
818.53800 MHz 817.56900 Mz
10 ¢ [;-» VA WL 4.485514486 MHz 10 di Y. a £y forn @ES B 4.475524476 MHz
o - 0 dé: / -
/ / Y
-10d { - -10 y C
/ \ / A\
-20 di L hE
Lo P
- W o Lk N
40 df 40 d
=0 50
-60 df 60 df
70 d 70 di
CF 816.5 MHz 1001 pts Span 10.0 MHz CF 816.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 818.538 MHz 15.06 dam ML B17.569 MHz 13.75 dam
TL 1 814.25225 MHz 9.09 dBm Oce Bw 4,485514456 MHz T1 L 814.26224 MHz 7.78 dBm Oce Bw 4,475524476 MHz
T2 1 818.73776 MHz 8.47 dam T2 1 818.73776 MHz 8.02 dam
L L J

L JL J

Date: 1.JAN.2018 1437.09 Cate: 1.JAN.2018 14:38:35

Middle Channel / 5SMHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum s pectrum &
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 FTEVI 20 ] M1[1] 13.12 dBm)
i x . ! 816.99200 MHz
04 1 s, b i A fom o e B 4.465534466 MHz 10 d _7" crvecd, on e DB A 4.455544456 MHZ
/ \
o 0 d& f
/ / l\
-10 F -10d f
7 T
/ / \
-20 df -20 di
- e AN T
PV P Mn, Nl AW RS
30 df — 30 d == ]
40 df 40 d
-50 -50
-60 df 60 df
70 d 70 di
CF 819.0 MHz 1001 pts Span 10.0 MHz CF 819.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 820,528 MHz 14,90 dBm ML 16,002 MHz 13.12 dBm
TL 1 816.76224 MHz 8.66 dBm Oce Bw 4,455534456 MHz T1 L 816.77223 MHz 7.10 dBm Oce Bw 4.455544456 MHz
T2 1 821.22777 NHz 8.57 dam T2 1 821.22777 MHz 7.75 dam
L JL J L JL J

Date: 1.JAN.2018 14:37.33 DCate: 1.JAN.2018 14:38.58

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

o
(= =
Ref Level 24.30 GBm  Offset 4,30 o & RBW 100 kHz RefLevel 24,30 Bm  Offset 4.30 0B & RBW 100 kHz
fo Att 30d8 SWT 19 ys @ VBW 300 kHz  Mode Auto FFT po Att 30.d8 SWT 19 ys @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 ST 14.00 dBm| 20 BTN 3 dBm)
- 821.98000 MHz R . 822.16900 MHz
104 T e e For s LA 4.515484515 MHz 104 A ) PN WA~ 4.495504496 MHz
y /
/ |
o 4 T 0 e 1
/ L |
10 d 4 ‘\ 10 di . \
L \ o / \
i L. SRR Py e |
N o M B AV N |
! . ot 7
40 df 40 di
50 50
-60 d -60 d
70 d 70 d
CF 821.5 MHz 1001 pts Span 10.0 MHz CF 821.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 B821.98 MHz 14.00 dBm ML 522,169 MHz 14.23 dBm
T1 1 819.24226 MHz 7.95 dam oce Bw 4.515484515 MHz T1 1 819.24226 MHz 9.56 dBm oce Bw 4. 495504496 MHZ
T2 1 823.75774 MHz 8.31 dem T2 1 823.73776 MHz .14 dBm
— — — —
L L J L JL J

Date: 1.JAN.2018 143802 DCate: 1.JAN.2018 14:39:19

Sporton International (Kunshan) Inc. Page Number 1 A12 of A29
TEL : +86-512-57900158 Report Issued Date : Feb. 01, 2018

FAX : +86-512-57900958 Report Version : Rev. 01
FCC ID : IHDT56XB6 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26

Middle Channel / 10MHz /| QPSK

Middle Channel / 10MHz / 16QAM

Date: 1.JAN.2018 14.44.05

Spectrum i Spectrum =
Ref Level 24.30 cbm  Offsat 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30dE SWT 12.6ps @ YBW 1MHz  Mode auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 T 16.96 dBm)| 20 it 1557 dBm
NN . 821.9780 MHz ¥ 818.2610 MHz
10 d T WA e ™ e B Rt 8.971028971 MHz, 104 L M Y 8.971028971 MHz]
10 ¥ 104
/ !
0 ds { 1 0 de:
T \ 7
-10 dBm - L -10 dem f
/ \ /
-20 dam o = -20 dem -
I oV | L - . Ao
JUPSOA w » S e,
| Sp/dem = -30-UEM:
40 dBm 40 dem
50 dBm -50 dam
-60 dBm -60 dBm:
-70 dém -70 dém
CF 819.0 MHz 1001 pts Span 20.0 MHz CF 819.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 821.378 MHz 16.36 dsm ML B1E.7E1 MHz 15.57 dam
T1 1 914.5045 MHz 9.62 dBm Oce Bw 5.971028971 MHz T1 L £14,5845 MHz .67 dBm Oce Bw 5.971028971 MHz
T2 1 823.4755 MHz 8.50 dam T2 1 823.5155 MHz 8.75 dam
L JL )| GHINNANND e L L )| GRINNANED wa

Cate: 1.JAN.2018 14:44.:28

LTE Band 26

Lowest Channel / 15MHz /| QPSK

Lowest Channel / 15MHz / 16QAM

Date: 1.JAN.2018 145011

Spectrum t“‘? Spectrum l"%’
Ref Level 24.30 dém  Offset 430 db & RBW 300 kHz Ref Level 24.30 dém  Offset 4.30 dé & RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 14.16 dBm| 2 . ™Il 14.24 dBm|
_ 822.8490 MHz Tl 818.2030 MHz
10 d N NEEATLY L 13.456543457 MHz 104 s i | s ORI s 13396603597 MHz
104 ; 10d - ]
{ | |
LEL - 0 da: T t
/ \
/ / \
-10 d2m f 3 -10 dBm
/ \ T
20 dom : ! 20 dbm I_J !
et Sl ¥ A VS PR P Vol b
-3 dB M= —_ -30 dBm—=4
4tam 4;}6‘;‘%
S /
50 dm 50 dem
-60 B -60 dBm
-70 dBm -70 dBm
CF B21.5 MHz 1001 pts Span 90.0 MHz CF 821.5 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function Function Result | Type | Ref | Tre | X-value | ¥-value | __Function Function Result |
ML 1 822.849 MHz 14.18 dBm ML 1 16,203 MHz 14.24 dBm
T1 1 814.7867 MHz 9.51 dBm oce Bw 13.456543457 MHz T1 1 814.8167 MHz 8.80 dBm oce Bw 13.396603397 MHz
T2 1 826.2433 MHz 9.28 dbm T2 1 626.2133 MHz 8.70 dbm
L L J L JL J [

Cate: 1.JAN.2018 144940

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number : A13 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

‘T Ready

Dete I0DEC 20T 054472

Date 300EC 2017 0047 12

-
Spectrum I l“-P] Spectrum
Rof Leval 22.40 dbm  Osst 430 08 Mods Sweep Ref Level 22,40 d8m Offset 430 dB Mode Swesp
. SGL Count 100/100
[@irm Aughwr
=3 t T -
= pezng =T
: 10 dBm-= - ¥ 1
! 1 [ I
| A 0 dBr - +
[ / \
-103 ol Y
\ I 1
20 dBm - .20 dii -
-300 ditm - 300 B I :
} | Sl . & 1,
1 i N )
400 dBn - = - 40 e T P -
P S Lo ) A 2 ™ et ——
50 dam
60 dBm— e o 4 - — - .0 daem
70 dBm <70 B
d 1
Start 813.3 MHz 691 pts Stop 816.1 MHz } ([ Start 821.9 Mitz 691 pts Stop B24.7 Miiz
(Bpectrum Emission Mask Standard: None [Bpectrum Emission Mask Standard: None
| Tx Power 22.63 dBm Te Bandwidth 1.400 MHz REW 20,000 kHz Tx Power 2284 dBm Tst Bandwidth 1.400 MHz REW 20,000 kHz
| Frequency | Power Abs Lot A Aimit | _Range Low Rangellip | RAW |  Frequency | Power Abs Powar Ral
B13.50047 MHz | +ande -1.400 MH2 | -737.500 kHz . 100.000 kHZ B2 3 MHz -42.86 dBm 65,70 dB
=3 1% dém =318 de -#37.500 kHz T00.000 kHz 000 kHz 52,49 dBm 75.33 dB
7 k 1 -52.75 dbn 227548 FO0.000 kHz 737.500 kHz | 20,000 kHz -23.00 dBm 45,84 dB
1400 MHz | 100.000 kHz B16.06952 MHz —55 00 dim -32.00d8 || | — 537 500 kM2 1,400 MMz 100,000 kHz 82404766 MHz _17 88 dBm 40 50 dB
Read i i Y
wady Al Di ] Heady
Dete. 30.DEC 2017 094258 Date 30.0EC 2017 094555
Lowest Band Edge / Full RB Highest Band Edge / Full RB
.
"-‘P] Spectrum
|V
Offsat +.30 d8 Moda Sweep Ref Level 2240 d8n  Offset 430 dB Mode Sweep
SGL Count 100/100
| T o _
' -
P 200
10 dbm
s A | o | | e e
| | { | | '
-10 dBm ~10 dBm
20 dBm . -200 i — et
o] / N P e il P N
S0 T ] |[frereii: i
400 B ~400 cifirn
-50 dBm -5 dBm
60 dBim— ot —~ -+ E —r —{ ||| -6 cam
70 dBm -70 dBim
Start 813.3 MHz 601 pts 3102515-1"1“1_ Btart 821.9 MH2 601 pts Btop B24.7 MHz
[Spectrum Emission Mask Standard; None [ Spectrum Emission Mask Standard: None
Tie Power 2150 dim Tw Bandwidth 1.400 MHz REW 20,000 kHz Tx Power 21.76 dBm Tx Bandwidth 1.400 MHz REBW 20.000 kHz
| |__Freguen |__Power Abs Pover Rel ALImit & Low Rarige L REW L Povier Abs Powver Rel
- B13.50047 Mhz | E 3 7 LRET 400 M 737,500 kHE 5640 MHZ 10 dBm 43,86 dB
813.99702 MHz 9.20 di -737.500 kHz | -700.000 kHz 9375 MHz 75 dBm -50.55 dB
! kHz | L 81540008 Mz | 572 d8 00,000 kHz 737800 kHz 0.0 2 0625 MHz 50 dim
737,500 kHz 1,400 MHz | 100-000 kHz B15.43853 MHz -22 B0 dim 4437 dB 9 80 d8 737 500 kHz 1,400 MHz | 100000 kHz 13953 MHz 315 dBim
[LLUTLLT ] i

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number 1 A14 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Dele IDDEC 2017 0S:42:37

J18 JL 4

(o) =]
Spectrum | “P] Spectrum ,:,, J
Rof Level 22,40 dBm  Offsst 430 48 Mods Sweep Ref Level 22,40 d8m Offset 430 dB Mode Swesp
SGL Count 100/100 SGL Count 100/100
1Rm AvgRwr [[@iFm Aughwr
y Tk - - T
" pezng
— 10 dBm— T
I T l |
! '-. O der
| A\ \
- -103 ol \
20 dBm ! .20 dim 15 ._,.
L ] 7 T
30 dim : b -30 df th A
/' 28] e I LY
A \ _ |
400 dBn —fw i ~40 - - T VR
Y e A STy || S . s
S dbm g il "I 50 dEm= ey
™
601 AR -80 dBm
70 dBm <70 ol
Start 813.3 MHz 691 pts Stop 816.1 MHz } ([ Start 821.9 Mitz 691 pts Stop B24.7 Mz
(Bpectrum Emission Mask Standard: None [ Spactrum Emission Mask Btandand: None |
Tx Power 22.10 dBm Te Bandwidth 1.400 MHz REW 20,000 kHz Tx Power 2119 dBm Tt Bandwidth  1.400 MHz REW 20,000 kHz
Range Lo |_mow | Frequency | I Range Low Range Up | ®BW | Frequency | Powsr Abs Power Rel ALimit
1400 MH: | 100.000kHz | B13.95047 MH: | -1.400 MHz -737.500 kHz : 10D.000 kHZ 21 D468 MHZ 45 17 dBm 66,3008 |  -32.17dB
i -737.500kHa | 20,000 ktz B13 332 75 MHz -#37.500 kHz T00.000 kHz 20000 kHz aEm =74.85 dB
. 700.000kHz | kHz | 20.000kH: | B15.40008 MHz | F00.000 kH2 T37.500 kHz | 20,000 kHz 3 .69 dBm 44,82 dB
i 737.500 kHz LS00 MHz | 100-000 kHz E16.03254 Mbz | 737500 kW2 1,400 MHz | 100.000 kHz B24 04360 MHZ -17.79 dBm -38.92 dp
F i g il
. [ v T Ready . WHRRRRRE

Date: 30.0ECT 2017 02458 18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Dele 30.DEC 2017 054405

I I\ J

—
Spectrum | l"-EJ ] Spectrum WU“J
Rof Level 22.40 dbm  Offset 4.30 d8 Mode Sweep Ref Level 22,40 d8m  Offset +.30 dB Mok Bewep
SGL Count 10 D0 SGL Count 100/100
1Rm avghwr [[@irm svgPwr
=3 ! T
DD
10 di - 10 dbm
| e P Al ~y | - | sl it Wit R,
0 e | 0d x
| ! 1 | | T
-10 dBm . ~10 clm .
[ 1
<20 dBm - 20 dem -
] =
| . | — e
<30 30 b= < o e
{1 dBr 400 dB
-50 dBm -5 dBm
&0l dBrm -603 dBm
70 dim 710 dBim
Start 813.3 MH2 691 pts Stop 8161 MHz | || Btart 8219 MRz 691 pis Btop B24.7 MHz
[Spectrum Emission Mask Standard; None [ Spectrum Emission Mask Standard: None
| Tie Powar 20.75 dim Tw Bandwidth 1.400 MHz REW 20,000 kHz Tx Power 20.36 dBm Tx Bandwidth 1.400 MHz REBW 20.000 kHz
Rarnge Low Range up | |__Frequency | PowerAbs | Pover Rel | Range Low Range U w Povier Abs Power Rel ALkt
I -1.400 MHz | -737.5 - B13.55040 Mz | -23.03 dibm —43.78 d8 | i -1, 400 MHZ 737,500 kHz 200000 kHZ 222 55640 MHz -23.16 dBm 43.52 d&
-737.500 kHz | B13.95792 Mz 50,34 d8 -737.500kHz | -700.000 kHz 2 1 B22 59375 MHEZ 25,05 dBm 45,45 dB
000 kHz | 4540008 Mity. D29 o | 700,600 kHz | 7378500 kHz o060 824 H0208 MHz 29,78 dém B0, 14 dB 5 di
737,500 KHz B13.43953 MHz -2 66 dim —#3.41 d8 737 500 kHz 1,400 MHz | 100000 kHz BZ4.05173 MHz -Z3.98 dBm 44,34 dB -10.98 db ||
)i Ready n I Heaidy

Date 300EC 2017 0045 44

&

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number : A15 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1

.0



waonis. FCC RF Test Report Report No. : FW7D0507-01

LTE Band 26 / 3MHz / QPSK
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

-]
Spectrum | I“P] Spectrum . J
Rof Level 22,40 dBm  Offsst 430 48 Mode Swasp Rl Lewel 22,40 d8m  Offset 430 dB Mode Swesp
SGL Count 100/100 SGL Count 100,100
1Rm AvgRwr [[@iFm Aughwr
= " ki - 5 -
# P 200
'l - - 10 dBm—
!
0 dén
I|
i . -10 di T
\ | 1l /
20 dBm - .20 dBm - 5
-30 dim - ) T -30 dB = i
| “ I & [l i o \
4D dE . i -k -40 darm- L4 : 5
’_.#‘ A | | | Fat | || | | = =
e S o 50 dfim ) — —=
- T \ i e Py e TIPSR
A
601 dBrm <61 dam
70 dBm =70 tiB
Start 812.5 MHz 691 pts Stop B18.5 MHz &gﬂ 819.5 Mz 691 pts Stop B25.5 Mz
(Bpectrum Emission Mask Standard: None [ Spactrum Emission Mask Btandard; None |
Tx Power 22,75 dBm Te Bandwidth 3.000 MHz REW 30,000 kHz Tx Power 2245 dBm Tt Bandwidth 3.000 MHz REBW 90,000 kHz
Range Love Rangeup | _ mew ___| Pover Ral AL | Rangelow | Rongsup | ®BW | Frequency | Powsr bs Powar Ral
-3.000 MHz | -$.538 MH2 | 100.000 khz | -39.93d8 | -+20d8 -1,538 MHZ - 100.000 kHz 810 89506 MHZ -41.92 dBm -64.37 dB
~1,538 MHz | -1.500 MHz | 300000 kHz -43 88 dB -1.13 di -1,500 MHz 30 000 kHz £20.9952%5 MHz 4 7703 dB |
1500 MH2 | 1538 MHz | 30.000KHE | 617 00475 MEs | -55.79 dim -7853dea | -35.79d8 1,538 MHz 30,000 kHz B24 00475 MHzZ 44,34 dB
1538 MHz 3.000 MHz | 100.000 kHz B16.08664 MHz —42 13 dim 5458 dB -z9.12da || [ 1530 MHz 3,000 Mz 100,000 kHz 2404235 MHZ 40,70 dBs
F i ]
R g il i i
| 1 i Al bil ] WEREREREY 4
Dete: 30DEC.201T 09:25:03 Dater 30.0EC 2017 (83205

Lowest Band Edge / Full RB Highest Band Edge / Full RB

=) =
Spectrum I l“.?] Spectrum — J
Rof Level 22.40 dém  Ofset 4.30 d8 Mode Swaap Ref Level 22.40 g2 Offset +.30 dB Mode Sweep
SGL Count 10 D0 SGL Count 100/100
1Rm avghwr [[@irm svgPwr
- - — - 3 T
P 20C
10 di - - 10 dbm
& e e e e e | o | I_,A e e e
|
-10 dBm ~10 clm i I
W 1l \ Ul
<20 dBm - 20 dem -
o, \ \
A \ . .
e | - . . WM st
P—— )
401 dB 40 dB
<50 dBm -5 dBm
&0l dBrm -603 dBm
70 dibm 710 dBim
Start 8125 MHz 691 pts Stop 818.5 MHz | ||| Gtart 819.5 Mz 601 pts Btop B25.5 MHz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask Standard: None
| T Pawer 21.71 dBm T Bandwidth 9.000 MHz REW 30,000 kHz Tx Power 21.73 dBm Tw Bandwidth 9.000 MHz REBW 90,000 kM2
__Rangelow | Rongeup | |__Frequency | Power Abs Povier Ral ALimit |__Range low | Range Up | ROW | Frequen Povier Abs Powvier Rel ALkt
i -3.000 MHz | -1.538 MHz | | B13.84E05 Mbr | -24.23 dibm <4554d8 | -1123d8 || 3.000 MHz 1,538 MHz 100,000 kHz E20.95765 MHz -22.96 derm 45,69 dB -10.96 di
1,536 MHa | B13.98525 MHz 9 -51.00 d8 .20da -1538 MH2 -1,500 MHZ | 30,000 kiiz B20.95525 MHz -50.69 db -8.95 di
1.500 MHz | MHzZ | 81700475 Mz | 72 S142da | -9.72.d8 1.500 MHz 1,538 MHz 30,000 24 00475 MHz 51,18 dB 5 dfi
1538 MHz 3.000 MHz B17 04235 Mbz 24,12 dim ~+3.82 di -1l.izda || 1538 MHz2 3,000 MHz 100000 kHz B24 04235 MHZ 47,34 dB
m
Teady | WARLRIAN) W Y |
. v 1 ik J ¥
Dete IDDEC 2017 093828 Date 300EC 2017 093342
Sporton International (Kunshan) Inc. Page Number : A16 of A29
TEL : +86-512-57900158 Report Issued Date : Feb. 01, 2018
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : IHDT56XB6 Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge /1 RB

REW 30,000 kHz

Date 30DEC 2017 023613

| T Powar 20.72 dBm T# Bandwidth 3.000 MHz
Range Love ge up | | |_Power Abs Poveer Ral
i -3,000 MMz | ~1.538 MHZ | 35,13 dbim —5 85 0B |
-1,538 MHZ | -29.72 dibm -50.43 dB
1,500 MHz | MHz | | dim -5153dm |
1538 MHz 3.000 MHz B17 04235 MHz -26.22 dim -#6.94 dB
‘T Ready

Tx Power 20.61 dBm

o
Spectrum | I“P] Spectrum . J
RofLevel 22,40 dbm  Offset 4.30 8 Mods Sweep Rof Lewel 22.40 dBm  Offset 430 dB Mode Swesp
SGL Count 100/100 SGL Count 100/100
18m AvgRwr [.IF‘H: AvgPwr
t ek — B T
ez = |
| 10 dim— 4o
I| [ I | |
I 0 .dBr II T
.II I| f \
t v | -10 dfs v l
I \ 1 | A
20 B A 20 diim + T
30 dm { ) 30 L |
: ._ I 1
¥, ~ 1 i s |
i 7 it [' l| ~40 da. L4 i :
~ \ 2 - Mot
S = | N il I 1) | g o Vo
50 AR = re e ‘ . 50 dém— —- i — e ——
i L Y \ i Y=/ R
60 d — : . Bl cam
70 dBm <70 ol
Start 812,5 MHz 691 pts 5top 818.5 MHz ) ||( Start 019.5 Mz 691 pis Stop B25.5 MHz
(Bpectrum Emission Mask Standard: None | Bpoctrum Emission Mask Standard; None 1
T Powier 20.94 dBm T Bandwidth 3.000 MHz REW 30,000 kHz T Power 2140 dBm T Bandwidth 3.000 MHz REW 90,000 kHz
Hange Loy, Rongeup | _ mew __| |_Power Abs Poveer Rel ALimit | _Rongelow | Rangetp | BBW |  Fraguency | Power Abs Power Ral ALimit
-3.000 MHz | -1.538 MH2 | 100.000 khz | 0 dibm -38.84d8 | =048 || [ -1538 MHZ - 100.000 kHz —43.06 dBm 6455 dB —30.06 dB
-1,538 MHz | -1.500 MHz | 30,000 kHz 3 dam -4307 dB -2.13 d8 -1,500 MHz 30.000 kHz =% 27 dBm 76,76 dB | -3%.27 dB
1.500 MUz | 1538 MHz | 30.000 kM2 | 017 DD47S M2 | 7.00 dbm F7g4dn | 370048 1538 MHz | 30,000 kHz 21.90 dBen 4339 0B 190 g8
S ] PRt LS e s 43,84 diin i St e |1 1538 MHz 3,000 MHz | 100,000 kHz | B24.04235 MMz -17.06 dBm -38 55 dB <406 di ||
r i 1
Read 1 - T W
| 1 — Al bil ] feady AEEENEEEY 4
Cut: 30.DEC. 2077 09:35:41 Datw 30,0EC 2017 0932 41
Lowest Band Edge / Full RB Highest Band Edge / Full RB
—
Spectrum | l"-EJ ] Spectrum WU“J
Rof Level 22.40 dém  Ofset 4.30 d8 Mode Swaap Ref Level 22.40 dBm  Offset 4.30 dB Mode Sweep
SGL Count 1007100 SGL Count 100/100
1Rm avghwr [[@irm svgPwr
= ! T
[LR
10 di - 10 dbm
. : | |eimice: ey ettt o N Lo
5% R N e = S : ; s s
| | | |
-10 dBm | ||| -103 clBm f 4
| 1 | 1| { I
20 dBm ] L -20 dam e
] \
A/ \y — s
=30 By ¥ . = B T —
! —— Pt
401 dBr 40 dB
-50 dBm -5 dBm
&0l dBrm -603 dBm
70 dBm 710 dBim
Start 812.5 MH2 691 pts Stop 8185 MHz | || &tart #19.5 MRz 691 pts Stop B25.5 MHz
[Spectrum Emission Mask Standard; Nona [ Spectrum Emission Mask Standard: None

T« Bandwlidth 3.000 MHz REBW 30.000 kHz

ALimit | Rangelow | RangeUp | RBw | Fraguen Povier Abs Powier Rel ALimit
-12.13d8 || 3.000 MHg 1,538 MHZ | 300,000 kHz E20. 95765 MHE 4,28 dem 4,08 dB -11.28 di
-1 538 MHz -1,500 MHz | 30.000 khiz B20.95525 MHz 44 dBm -50.05 dB 5,44 dB
1500 MHz 1,538 MHz 30.000 G4 004TS MHZ 6 dBm 51,27 db -10,66 di
1538 MHz 3,000 MHz 100000 kHz B24 D235 MHz -26.19 dBem 46 80 dB -13,15 dB ||
A1 Jl I Hesdy &

Date 30.0EC 2017 093308

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number 1 A17 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26 / 5SMHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectrum

=)

Ral Level 2240 d8m Offset 430 dB Mode Swesp

Dete IDDEC 2017 025207

Ref Level Mode Swasp
SGL Count 10 SGL Count 100,100
1Rm AvgRwr [[@iFm Aughwr
: = th T
M [T
l: L . 10 dBm—
| 0 dén 1
| \
II ! 1 \
+ 1 -10 dbi ; T
I/ \ | I | 1
-20 dBm ; . -20 dBr 4 3
f 1N (1Y
-30 dim ; - ] 30 B & : |
/ | | il [ / |
40 B - - - : 40 damn L :
7, - ~ |l R Ve
50 o e By = 50 i 7 o e
60 dBim - 50 it
+ || G wY—
70 dBm =70 ol
Start 811.5 MHz 691 pts Stop BZ1.5 MHz | &uﬂ B16.5 MiHz 691 pts Stop 8265 Mz
(Bpectrum Emission Mask Standard: None | Bpoctrum Emission Mask Standard; None 1
Tx Power 22.07 dBm Te Bandwidth 5.000 MHz REW 50,000 kHz Tx Power 22.17 dBm Tt Bandwidth 5000 MHz RABW 50,000 kHz
Kangs Low | _Rew | frequency | PowerAbs | Rangelow | Rengeup | ®BW | Frequency | Power Abs Power Rael ALimit
3.000 MHz 2538 MHz | 100.000kHz | B13.55476 MHz | 23,88 dibin | -5.000 MH2 -2.538 MHz :  100.000 kHz B1B.05476 MHZ 56,34 dBm 78,47 dB —43.34d8
2,536 MHz 2500 MHz | S0.000kHz | B13.98050 MHz 22 61 dém = SO0 MMz | %0000 kHz o 5 TSR | S7EA d
2.500 MHz 253 MHz | SO.OD0KHE | B10.00950 MMz | 55,34 dBm 2538 MMz | 50,000 kHe 4535 dB
2,538 MHz 5.000 MHz | 100-000 kHz H19.04524 Mz 55 .97 dim 1 5530 MMz =000 Mz | 100,000 kM2 43,96 dB
r m
R , i
1 i P WEREREREY 4

Date: 30.0ET 2017 (85635

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Dele 30.0DEC 2017 05 52:51

Spectrum | Spectrum “U“J
Rof Level 22,40 dém  Offset 4.30 d8 Mode Swasp Ref Level 22.40 g2 Offset +.30 dB Mode Sweep
SGL Count 100/100 SGL Count 100/100
1Rm avghwr [[@irm svgPwr
Hhrit-Gveck t :
P P 200
10 a8 - 10 dBm
~ Py e mpn - R R e e S PPPELY NP
0 e { -l 08 v L
| | |
-10 dim T !I ] ! -10 B ll
1T N »
-20 dBm - I!' . | 20 dEm I.
\ \
J | =
30 dim——— - L 30 dBm—t— ey
v = =30 5o I
B —_— i
40 B e 40 B i
50 dam 50 dBm
&0 di 601 e
70 dBm 70 dim
Start 811.5 MH2z 691 pts Stop 871.5 MHz | ||| Gtart 816.5 Mz 691 pis Stop B26.5 Mz
| Spectrum Emission Mask Standard: None [Spectrum Emission Mask standanrd: None
| Tie Power 21.69 dim Tw Bandwidth 5.000 MiHz REW 50,000 kHz Tx Power 21.87 dBm T Bandwidth 5.000 MHz REW 50.000 kHz
Range Lov | |__Frequency | Power Abs Povier Ral ALlmit | Rangelow | Range Up | ROW | Frequen Povier Abs Powver Rel ALt
=5.000 MHz | 2] 2| B13.55475 MH: | 25,81 dbm 485008 | -1381d8 | |} ~5.000 MHE 2,538 MH2 | 100,000 kHz 21895476 MHE 6.73 dem 48,57 d& -13.75 di
S5l B13.99050 Miiz -29,20 dém -50.90 dB -2.20 di -2.538 MHZ 2,500 MWz | 'S0.000 818.90050 MHZ -28.45 dBm 50,07 d& -8.45 di
2,500 MHz | : | 910.00950MHz | -30.36 dim S205d | -1035de 800 Wiz S EsE M | s 5% 0580 Mz 3043 dBem 5255 dB D 44 db
it ] e B ~29.26 dim -5U.20 d8 -l6.z6da || 2.538 MHz 5.000 MHz | 100.000 kHz 24 04524 MHZ 31 dBim 50,13 dB -15,31 db
m 1 2 id
1 Ready A " Ready

L y d

Date 30.0EC 2017 0957 53

&

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number : A18 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26 / 5SMHz / 16QAM

Lowest Band Edge / 1RB Highest Band Edge / 1 RB
o
Spectrum | I“P] Spectrum . J
fof Leval 22, Mods Sweep Rof Lewel 22.40 dBm  Offset 430 dB Mode Swesp
56l Count 10 SGL Count 100/100
1Rm AvgRwr [[@iFm Aughwr
y T = - T
M pezng |
1 - 10 dBm— -+
]
0 ciéir
|II 1 II
- S sl I g8
11 I\ I 1 | \
) | \ | | / \j
201 dBm - - -20 diim 7
i1 T
. J \ 30 B g 1
30 dim £ T = 0 Y T v
| [ ; | !
401 dBr - Cl | i 40 dBm- B / ‘Ilu
% i 21 | pa ] &
_EEJ'W. T et | T 500 B .w: i —
70 dBm <70 ol
tart 11,5 MHz 691 pts 5top BZ1.5 MHz | [Start 816.5 MHz 691 pts Stop 8265 Mz
(Bpectrum Emission Mask Standard: None [ Spactrum Emission Mask Btandard: None |
Tx Power 21.13 dBm Te Bandwidth 5.000 MHz REW 50,000 kHz Tx Power 2119 dBm Tt Bandwidth 5000 MHz RABW 50,000 kHz
Range Lov: |__mew | Frequency | PowerAbs Bovene kel ALimit | _Rongelow | Rengetp | ®BW | Frequency | Powsr Abs Power Rel ALimit
i 5.000 MHz -2538 MHz | 100000 KMz | B13.55476 MHz | ~22,02 dbm —$3.16 B | Snzde || ||f 5,000 MH2 0538 MHZ . 100,000 kHE 818.05476 MHZ 55 60 dBm 7682 dB
i -2.538 MHz -2.500 MHz | 50,000 kHz 61398050 MHz -23,15 dém - -3.15 d8 2,500 MHz £0.000 kHz FU050 MHz 546,25 dBm 79,39 dB |
i 2.500 MHz 253 MHz | SO.OD0KHE | B10.00950 MMz | 16 dim 3815 d8 2538 MHz | 50.000 kHz 950 MHz -23.74 dBm 44,87 dB
i 2536 MHz 5.000 MHz |__100-000 kHz B18.04524 Bikiz 7.74 dim sz d ] |8 2538 MHz 5,000 MHz | 100.000 kHz 524 MMz 21 57 dBm —-42.70 dis ; )
| hi i
R F n T *
| ] — Al bil ] feady AEEENEEEY 4
Dete: 30.DEC.2017 095137 Daer 30.0EC 2017 (856 55
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectrum | Spectrum WU“J
fof Lavel 22,40 dém  Offset 4.30 08 Mode Swasp Ref Level 22,40 d8m  Offset +.30 dB Moda Sweep
SGL Count 1007100 SGL Count 100/100
1Rm AvgPwr [l 1Fm AvgPwr
e t |
P P 200
10 a T 10 dbm !
= ; R I | palimianins o L VIS .
& et b e = - . ~ ¢ '|
| ]
10 dBm l ! -10 B - 4
- |I r 1 J |
3 I | \
-20 dBm + -2 dBm 3 T
\ f |
\ o
] ! ! |
0 oo = Sodn:
= - e
40 dBm et -3 clfa S
50 dBm -5 dBm
&0l dBrm -603 dBm
70 dBm 710 dBim
Start 811.5 MHz 601 pts Stop BZ1.5 MHz | ([ Gtart #16.5 Mz 601 pts Btop B26.5 MHz
[Spectrum Emission Mask Standard: Nona [ Spectrum Emission Mask Standard: None
| Tie Power 2061 dim Tw Bandwidth 5.000 MiHz REW 50,000 kHz Tx Power 20.87 dBm Tx Bandwidth 5.000 MHz REBW 50000 kHz
Range Loy | | Freguency | __Power Abs Povier Rel ALimit | Range Low | Range Up | REW | Fraguen Power Rel ALkl
=3.000 MH2 | 2 | x| B13.G5476 MM | -27.81 dbin —+8.62 d8 | -1481 d8 || [ -5.000 MHz 2,538 MH2 . 200,000 kHz 231890683 MH2 49,506 0B -14.69 df
-2.530 MHa | 13.900%0 MHz -29,01 dam 50,72 dB 9.1 d8 2538 MH2 2,500 MHz 50.000 B18.90050 MHZ -50.47 dB -5.52 di
2.500 MHz | z | 919.00950 Mz | -31,42 dBm 5223 dn 3500 MHz 2538 Mz | m 5 DOS50 WF H3.45 0B Si195dR
2,538 MHz 100-000 kHz B19.08853 MHz -30.24 dbm 2538 MHz 5,000 MHz 100000 kHz 24 04524 MHz -30.28 dBm 51,15 dB -17.26 dB ||
m
Ready b " 1
I L Jl J e S &
Date 30.DEC 2017 053:27 Dale 300EC 2017 005735

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number 1 A19 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0



SPORTON LAB.

FCC RF Test Report

Report No. : FW7D0507-01

LTE Band 26 / 10MHz / QPSK

SGL Count 100/100

Lowest Band Edge / 1 RB Highest Band Edge / 1 RB
p—
Spectrum | l“_f’ ] Spectrum
Rof Leval 22.40 dbm  Osst 430 08 Wiads Sweap Rof Lewel 22.40 dBm  Offset 430 dB Mode Swesp
SGL Count 1007100 SGL Count 100/100
[@10m Avgrer [@irm Aughwr
—. - t T i T
f pe i |
1 10 dim-  — - 1 ll i
\ {
0 1 | | I Odén | |' ¥ i
-10 dBm , '.I | -10 d 1 r— f
Roats ] A
|
20 dBm '-. [ .20 diim ! !
| | \
-30 dim f v T <300 el - - ! i
| = Iil ! I l
- : . ! 40 dBm 1 | [ )
0 B -
, 2 | | A I.J" g | s ey L
gl _— e Sty Ton, o I“‘. ~50 dBm T = M""""""-;_. =
A 2 =R J =
60 e — —t s . = — -0 di | 18
e S [ i
70 dBm 70 B
0 MHz 691 pts Stop §29.0 MHz | (|| Start 809.0 Mi 691 pis Stop §29.0 Miz
| Spectrum Emission Mask Standard: None Spectrum Emission Mask Btandard; None
| Tx Power -20.38 ddm Te Bandwidth 5.000 MHz REW 100.000 kHz Tx Power -20.40 dBm Tst Bandwidth 5000 MHz REBW 100000 kHz
__Range Low | mengeup | ROW |__Frequency | Power Abs Povier Ral Allmit | Rongelow | Rangeup | REW | __Frequency | Power abs Powar Rel Alimit
-10,000 MHz | -5,038 MHZ | 100,000 kHz | 354745 Mz | ~35.86 dbin -16.48 4B 238648 || | -10.000 MAZ 5,038 MHZ . 100,000 kHE B13.04743 MHZ 51 68 dBm 38,68 08
5038 Mz | -5.000 MHz | 100,000 kitz 00 MHz -34.51 dim -14.51 dB 5,038 MHz 5,000 MHz 100,000 kHz 81228100 MHz =0.02 dBem 30,02 B
5,000 MHz | | 100.000kHr | B24.02000 MEz | -51.49 dim 314348 5.000 MHz 5038 MHz | 100,000 kHz 900 MHz -34,11 dBm - -14.11 dB
5.038 MHz 10,000 MHz | _100.000 kHz B24.13556 Mbz -54.30 dém ~41.30 di % 038 Mz 10,000 MMz | 100,000 kHz 251 MHz 35 05 dBm -15,55 dB& -22.95 di
hi i
e ad a1 i '
1 aady Al b ] Heady
Dete: 30.DEC.2017 10:01.28 Dater 30.0EC 2017 1002 12
[nee)
Spectrum I o
Ref Level 22.40 dBm Offset 4.30 dg Mode Sweep

®1rm AvgPwr

it ek

P20t

10 dBm

T A T o W

e

0 dBm

-10 dBm

-20 dBm

g

-30 dBm -

i

-50 dBm

-60 dBm

-70 dBrr

Start 805.0 MHz

691 pts Stop B29.0 MHz

Spectrum Emission Mosk
Tx Power 19.40 dBm

Standard: None

T Bandwidth 5.000 MHz RBW 100.000 kHz

Date: 30.DEC. 2017 10:02:38

__Range low | Rangeup | RBW |  Frequency | PowerAbs | PowerRel |  Atimit |

-10.000 MHz S5.038MHz | 100000 kHz | B13.94749 MHz -31.17 dbm -50.57 dB | -18.17 db ||
-5.038 MHz | 5,000 MHz | 100000 kHz |  B13.98100 MHz | -30.83 dBm | -50.23 de | -10.83 dB
5.000 MHz | 5,038 MHz | 100,000 kHz | B824.01900 MHz | 32.63dBm | 52.03cB |  -1263d8
5.038 MHz | 10.000 M-z 100,000 kHz | B24.05251 MHz | -32.28 dBm | -51.68 dB | -19.28 dB

( X T e G .

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID : IHDT56XB6

Page Number 1 A20 of A29
Report Issued Date : Feb. 01, 2018
Report Version : Rev. 01

Report Template No.: BU5-FWLTE Version 1.0




